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Multilayer panel 50 x 100 x 1.8 cm marked “TECNOSUPPLY

Description of the sample: POLYFUSION POLYFUSION”.

Manufacturer: @ = = = seseme—smmees

Sampling details
- Where: = e
- Date: = e
- By whom: CUSTOMER
- How (methods):  --------=-=----

Date of receipt in laboratory: ~ 09/03/17

TESTS PERFORMED :

Date of Date of

Determination of the anti - slip properties — starting ending
%325801 43;0 Workrooms and fields of activities with raised slip

danger, walking method — ramp test [ 10/03/17 | | 10/03/17 |
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DIN 51130 (06/2004)- Determination of the anti - slip properties — Workrooms
and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics [ ] Smooth
[ ] Profiled
| Structured
Rough

OPERATIVE CONDITIONS

Fixing scheme

¢ Walking direction

RESULTS

Average total acceptance angle: 9.4°

Movement area (cm3/dm2):

CLASSIFICATION (BGR 181-10/2003)

Group of anti - slip properties: R9

Movement area evaluation group:
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